Page 1 of 63

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

52" Mower Deck And Attaching Parts

136-015-190 FR-200 (1996)

& b o~
(=)
—

G

A.i./ A/ \\ mu\v

~ W U \ \

i AN ,”v.\ A/ 4 \évvv \ V / .
Af.muvj.. @,,/Hlpv \ \ — / \ ,;_\h\wmv,
A oK NN e
e U TR

@

/

- g /

Q) D> g ~
AII\V. \ \ I .ll.An “”W

AMWWYLV I @ \\
) { /R“\ A

(%) /

T® ]
NG
N TN TN .ﬂ.‘ ..\.mmv
® @EE e
L RS Y
t, e § (= =
I— N
e
\Alili\
— \ la&k
Amm“w. \\ \“W\mmv\ ﬂ\/ l\\ ~
A /l
A\) \\ \\ \\
(= 7
'Y V9/45).

] /
_n@n-ywmnmu_mmwnﬂuhmmm .
@n_ & Awm", 1

-

..,“vunu\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
52" Mower Deck And Attaching Parts

Page 2 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-C44086 1 DECK 52"
2 WD-320-0015 1 CHUTE - foot guard
3  WD-320-0016 1 MOUNT - foot guard
4  WD-320-0011 1 COVER - pulley
5 WD-320-0022 1 COVER - center
6 WD-320-0001 1 COVER - L.H.
7  WD-320-0014 1 SHOE - skid
8 WD-900-5559 1 ROLLER - anti-scalp
9 WD-300-0038 1 SHAFT - roller
10 WD-300-0044 2 S  BRACKET - gauge wheel mount
11  WD-300-0043 2 MOUNT - gauge wheel
12 WD-330-0007 2 FORK
13  WD-200-0017 2 S  AXLE - wheel
14  WD-900-4004 2 WHEEL - gauge
WD-900-4006 1 TIRE-11x4.00-5
WD-900-4005 1 RIM - 5"
WD-900-3505 2 S  BEARING - wheel
15 WD-900-6133 2 S BOLT-1/2"-13x6-1/2"
16  WD-900-6096 4 BOLT - wing
17  WD-900-6092 1 NUT - gauge wheel handle
18 WD-900-2044 1 S BREAKER - circuit, 10 amp
19 WD-900-5510 2 COLLAR - set
20 WD-900-3501 4 S BEARING- 1"
21  WD-900-5615 1 PIN - "fas-tatch”
22  WD-900-5519 1 PIN - deck
23  WD-C29029 2 PIN - cotter, hair
26 WD-113-3 9 BOLT - 1/4" - 20 x 3/4"
27 WD-192-19 2 LOCKWASHER - 1/4"
28 WD-129-101 2 NUT - 1/4" - 20
29 WD-131-71 2 NUT - 1/4" - 20 lock
30 WD-113-1 2 BOLT - 1/4"-20 x 1"
31 WD-195-102 1 WASHER - 1/4"
32 WD-C37993 2 FITTING - grease
33 WD-C37756 2 SCREW - set 5/16" - 18 x 1/2" square head
34  WD-900-6151 6 LOCKWASHER - 5/16"
35 WD-129-102 6 NUT - 5/16" - 18
36 WD-192-23 2 LOCKWASHER - 1/2"
37 WD-129-105 2 S NUT-1/2"-13
38 WD-113-102 2 BOLT - 5/16" - 18 x 3/4"
39 WD-111-202 2 BOLT - 5/16" - 18 x 3/4" carriage
40 WD-182-528 2 SCREW - #10 - 32 x 1/2"
41  WD-900-6150 2 NUT - #10 - 32
42  WD-111-203 6 BOLT - 5/16" - 18 x 1" carriage

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 3 of 63

136-015-190 FR-200 (1996)

52" Mower Drive

\

~

I

e

O\
oL/

D @_ a

..__..

Il\

nunﬁ, @

&

(8

-

|
\
/

(

(®)-

g

._ﬁ

®

) A
m_w,,,.ﬂ
- ”v

)

= u- @

n...J

\--l

e

Do
\_.m..l

AA rl

\ Mu
‘\ \R\ —’
- - @ ® _

A2,
_

___- “_‘

.___-

. ®

ﬂnu_

-.l
m o g g_
Amw )
g

(&) (®)

y

Q&Wﬁn\

-~ @8 in_

(=)

N‘_&

-

\\l

i’

\\.l

Mg

A i

)

_w)
v@\

VA

o
)
v

©

1
\Mﬂ v\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

52" Mower Drive

Page 4 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-321-0001 1 MOUNT - gear box
2 WD-311-0002 1 GUARD - belt
3 WD-310-0006 1 ANGLE - gear box mount
4  WD-330-0012 1 TIGHTENER - belt
5  WD-300-0025 3 S  HOUSING - spindle
6 WD-300-0027 3 S  SPACER - spindle Use before S/N 011502002
6 WD-C45884 6 SPACER - spindle Use on S/N 011502003
and after.
7 WD-C44128 3 SHAFT - spindle
8 WD-C44130 1 SHAFT - spindle, long
9 ~NSS 3 BEARING - spindle (use C45886 (2) and
C45884). Use before S/N 011502002
9 WD-C45886 6 BEARING - spindle 7/8" Use on S/N
011502003 and after.
10 WD-C44136 3 BLADE - mower
11  WD-900-2511 4 S  PULLEY - spindle
12 WD-900-2510 1 PULLEY - gear box output
13  WD-900-2525 1 S  PULLEY - gear box input
14  WD-900-2521 1 S  PULLEY -idler, large
15 WD-900-2522 1 S  PULLEY -idler, small
16  WD-900-3005B 1 S  BELT - deck
17 WD-C44241 1 S BELT -drive
18 WD-900-5842 1 S GEAR BOX - angle drive See "Gear Box
Curtis Model" illustration and parts list.
WD-C42775 1 S GEAR BOX - angle drive See "Gear Box
Superior Model" illustration and parts list.
19 WD-900-6002 12 S  SPACER - washer
20 WD-900-6034 1 BOLT - 1/4" - 20 x 4"
21 WD-114-201 3 /P BOLT - 3/8"-24 x 1-1/4"
22  WD-C45846 3 WASHER - spindle
23 WD-131-1216 6 NUT - 3/8" - 16 lock
24  WD-113-268 6 BOLT - 3/8"-16 x 1"
25 WD-300-0021 6 S KEY-3/16"x 1"
26  WD-300-0016 1 S  SPACER - idler pulley
27 WD-113-312 12 BOLT - 7/16" - 14 x 1-1/4"
28 WD-192-22 12 LOCKWASHER - 7/16"
29 WD-129-104 12 NUT - 7/16" - 14
30 WD-113-257 1 BOLT - 3/8" - 16 x 2-1/2"
31 WD-129-103 1 S NUT-3/8"
32 WD-192-21 1 S LOCKWASHER - 3/8"
33 WD-113-208 1 BOLT - 3/8" - 16 x 1-1/4"
34 WD-131-71 1 NUT - 1/4" - 20 lock
35 WD-111-371 1 BOLT - 3/8" - 16 x 1" carriage
36 WD-113-103 4 BOLT - 5/16" - 18 x 1"
37 WD-192-20 5 LOCKWASHER - 5/16"
38 WD-113-102 1 BOLT - 5/16" - 18 x 3/4"
39 WD-129-102 1 NUT - 5/16" - 18
40 WD-113-1 2 BOLT - 1/4" - 20 x 1/2"
41  WD-192-19 2 LOCKWASHER - 1/4"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 5 of 63
52" Mower Drive
Ref#  Part Number Qty S/P/F  Description
42  WD-C45859 3 /P HOUSING ASSEMBLY - spindle (includes ref.
5,6,9)
43  WD-219-20 3 FITTING - grease 1/4" - 28

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 6 of 63

136-015-190 FR-200 (1996)

62" Mower Deck And Attaching Parts

gy

\l/
A ..lsv
e

)
A\ ¢ T
G & \ / % \
I W)
. B A A \
A/Mm“\ v\.w mv\‘\\ //////V IV 7
/s

/
— \.Uv
mm./v ,A,.iv A\ AIL.V . \V \ . \‘ ~
= . 7 &
! Ay, Ml \ A// V \
@”@w, Aa Wmu S/
\\/ VN \
O \
(Do e

f
@m

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
62" Mower Deck And Attaching Parts

Page 7 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-C44088 1 S DECK-62"
2 WD-330-0027 1 CHUTE - foot guard
3  WD-330-0028 1 MOUNT - foot guard
4  WD-330-0025 1 COVER - pulley
5 WD-330-0002 1 COVER - center
6 WD-330-0001 1 COVER - L.H.
7  WD-330-0008 1 S  SHOE - skid L.H.
8 WD-900-5559 1 ROLLER - anti-skid
9 WD-300-0038 1 SHAFT - roller
10 WD-300-0044 2 S  BRACKET - gauge wheel mount
11  WD-300-0043 2 MOUNT - gauge wheel
12 WD-330-0007 2 FORK - gauge wheel
13  WD-200-0017 2 S  AXLE - gauge wheel
14  WD-900-4004 2 WHEEL - gauge
WD-900-4006 1 TIRE-11x4.00-5
WD-900-4005 1 RIM - 5"
WD-900-3505 2 S  BEARING - wheel
15 WD-900-6133 2 S BOLT-1/2"-13x6-1/2"
16  WD-900-6096 4 BOLT - wing
17  WD-900-6092 4 NUT - gauge wheel handle
18 WD-900-2044 1 S BREAKER - circuit - 10 amp
19 WD-900-5510 2 COLLAR - set 1"
20 WD-900-3501 4 S BEARING- 1"
21  WD-900-5615 1 PIN - "fas-tatch"
22  WD-900-5519 2 PIN - deck
23  WD-C29029 2 PIN - cotter, hair
24  WD-330-0011 1 S  SHOE - skid R.H.
26 WD-113-3 9 BOLT - 1/4" - 20 x 3/4"
27 WD-230-0010 3 WEIGHT - tail, 13 Ib.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 8 of 63

136-015-190 FR-200 (1996)

62" Mower Drive

(

N
(1€~
Ap—

e

e

N
m\ .....
)

.‘H.

II\A

7N
H,n/.
Nt

“ﬂa

..

N

)

/
uwu...

L

\
| -,.

vu;vvh

.
..\'

“N‘

/\
_a et
_\.n

N

o

/
ﬂn.v
L

",

nuu
Il\\

@

| -

. H mmu_ A

(

\IA,

o) L) “_V
- Q_, !

Ilkx

f

.su,-
Il\\

f) ¢
_ m

-
.1c\v

o

/
/
\.. n-ﬁv
\.
=)

D

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

62" Mower Drive

Page 9 of 63

Ref#  Part Number Qty S/P/F  Description

1 WD-331-0004 1 MOUNT - gear box

2 WD-311-0002 1 GUARD - belt (Early production)

3 WD-310-0006 1 ANGLE - gear box mount

4  WD-330-0012 1 TIGHTENER - belt

5 WD-300-0031 3 S  HOUSING - spindle

6 WD-300-0034 3 S  SPACER - spindle Use before S/N:
011502022

6 WD-C45885 3 SPACER - spindle Use on S/N 011502023
and after.

7 WD-C44132 2 SHAFT - spindle, short

8 WD-C44134 1 SHAFT - spindle, long

9 ~NSS 6 BEARING - spindle (Use C45886 (2) and
C45885). Use before S/N: 011502022

9 WD-C45886 6 BEARING - spindle 7/8" Use on S/N
011502023 and after.

10 WD-C44138 3 BLADE

11  WD-900-2512 4 PULLEY - spindle

12 WD-900-2510 1 PULLEY - gear box output

13  WD-900-2525 1 S  PULLEY - gear box input

14  WD-900-2521 1 S  PULLEY -idler, large

15 WD-900-2522 1 S  PULLEY -idler, small

16  WD-900-3008B 1 S  BELT - deck

17 WD-C44241 1 S BELT -drive

18 WD-900-5842 1 S GEAR BOX - angle drive (See "Gear Box
Curtis model" illustration and parts list for
service.)

18 WD-C42775 1 S GEAR BOX - angle drive (See "Gear Box
Superior model" illustration and parts list for
service.)

19 WD-900-6002 12 S  WASHER - spacer

20 WD-900-6034 1 BOLT - 1/4" - 20 x 4"

21 WD-114-201 3 /P BOLT-3/8"-24x1-1/4"

22  WD-C45846 3 WASHER - spindle

23 WD-131-1216 3 NUT - 3/8" - 16 lock

24  WD-113-268 3 BOLT - 3/8"-16 x 1"

25 WD-300-0021 6 S KEY-3/16" x 3/16" x 1"

26  WD-300-0016 1 S  SPACER - idler pulley

27  WD-C45860 3 /P HOUSING ASSEMBLY - spindle (Includes ref.
6, 6, 9)

28 WD-219-20 3 FITTING - grease 1/4" - 28

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 10 of 63

J% ] \A\\Av /Wf/
—— )
o =
A%
{ \:.uV N/ ™
' wﬁ.\ A AP
v..,\\ / /
(s "y
/S ,Nﬂ-_/
=y / e
\ e/ (/) c
/ \/_/
WS Q
\; \\ // Pu.
X
u“«\ n\ / /o/ \ / B
g A,,”,/, =) / g
\ A \= /) Q
% \ J /e o
\ ﬁr// / / \A = an Lnnn.
A o > A ==\ =
a—(® = - AW -4 =
Ze /!
N A Yoo
\ A“mwv (3) m
\ \Y:\ N y
AY y.
&7 u. am. \ ¢ &
vf
had 7 =D . o
..... \ / ,,.W,. © W
Y /
~ /
6 . ! )llll.l
S N¢ ..m_‘ )
d ?
=4 < /
< 57 Va (=)
n/__ \\ \M\ /l N,
T2 N 2)
\ // g
% m AI_I\VI.-V AA \\ \ /// V\\ \\ .m l...‘N
1__ )] A'V\\ ,V\ \\ " /
B % A.H. v..\.w @ .A _U\xR lllllllllll o)
Qo = N \
© % @
—



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
Base Assembly

Page 11 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-C42892 1 BASE
2 WD-C44403 1 GUARD - belt
?3 WD-113-1182 1 NUT - 1/2" - 13
?4  WD-195-533 1 WASHER
5 WD-300-0022 1 PIN - cross bar
6 WD-300-0014 1 BAR - cross
?7  WD-300-0041 1 TUBE - wire
?8 WD-111-0023 2 LOCK - forward nose down
10 WD-300-0013S 3 S BUSHING - deck lift arm (3/8" long)
11  WD-300-0013 1 S  BUSHING - pivot (1/2" long)
12 WD-113-417 2 BOLT - 1/2" - 13 x 1-1/4"
13 WD-113-441 1 BOLT - 1/2" - 13 x 2-1/4"
14  WD-113-102 2 BOLT - 5/16" - 18 x 3/4"
15 WD-195-106 6 WASHER - 1/2"
16 WD-192-23 3 LOCKWASHER - 1/2"
17  WD-192-20 2 LOCKWASHER - 5/16"
19 WD-129-105 1 S NUT - 1/2" - 13
20 WD-132-310 2 PIN - cotter 1/8" x 1"
23  WD-C37597 2 SCREW - machine #10 - 32 x 5/8"
24  WD-900-2029 1 S  SWITCH - safety
25 WD-900-6150 2 NUT - lock #10 - 32
27 WD-131-71 4 NUT - lock 1/4" - 20
?28 WD-129-103 1 S NUT - 3/8" - 16
?29 WD-192-21 1 S LOCKWASHER - 3/8"
?30 WD-113-257 1 BOLT - 3/8" - 16 x 2-1/2"
31 WD-900-5516 2 SPRING - lift assist
32 WD-900-5518 2 S CABLE - lift
33 WD-113-4 4 BOLT -1/4"-20 x 1"
34 WD-C45099 1 ARM - deck L.H. (Shown)
WD-C44250 1 ARM - deck R.H.
35 WD-C45095 1 ARM - idler
36 WD-C27501 2 BEARING - flange
37 WD-C25370 1 PULLEY - "V"idler
38 WD-C45102 1 BUSHING - pulley
39 WD-C45121 1 S PULLEY
40 WD-131-938 2 NUT - 3/8" - 16 lock, flange
41  WD-195-104 VAR WASHER - 3/8"
43 WD-113-219 2 BOLT - 3/8"- 16 x 2"
44 WD-C44242 1 SPRING - extension
45 WD-113-103 1 BOLT - 5/16"-18 x 1"
46  WD-131-911 1 S NUT - 5/16" - 18 flange lock
48 1 UNKNOWN
49 1 UNKNOWN

WWW.mymowerparts.com



Page 12 of 63

=
o v,
N -
) —
——r [N\
R

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

"\ /
X oy
= e W
e AN
hant A\
G\
VY
N\ \\.\. /ymﬁ;
e Y
) \\\nmm“;/ /mw
s 3 e
& \ rd \
Y/,,/, P
\\ / \Mwuwwwnn\\
/ S .
Y 4V N
/ /N
P NlIIA AN
AN
A '
w\ N
. \ /f . N P
/BN
)
0 72
/ /g N ¢
\ “\‘,mnum\ “\\ A_w/v\,\ ~ //\K e
qa_/v, \ \ \“mnnm\ ,N“ ///
" \ Zz 7N\
ey \_ / o
“\ ,,O // - / \.
s 4
/ \, 7/
/ y
\WW. HHWHMWAU \\\ \ A
r ‘
§ \n\ ® / R ¢
/ y - P./
@P \o V4 - . fwu
) \ .\\\ - A
L\ L\ ﬁ,nvv 7 -
N N —’ ” \_nuv
o~ 0
(=) (=) (2
- \_ i N

\lﬂl
A = vrnlv. s &o/\ ®

&y

WWW.mymowerparts.com

136-015-190 FR-200 (1996)

Body

I.n.‘\
N, .lrlﬂﬂuwv —
. o3
"™, - L
(=) ¢
M A
~ (%)
A._...u LA N,
-
=~ »
()
s A_....vvv
A

-



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Page 13 of 63

Body
Ref#  Part Number Qty S/P/F  Description
1 WD-C44954 1 BODY
2 WD-C39534 1 FENDER - R.H.
WD-C40645 1 FENDER - L.H.
3 WD-C41163 1 COVER - back
4 WD-C44844 1 BAR - handle (optional)
5 WD-900-3501 2 S  BEARING - rear wheel fork
7  WD-C41944 1 STUD - fastener
8 WD-C41945 1 GROMMET - fastener
9 WD-C42053 1 PANEL - dash
11  WD-131-934 2 NUT - flange lock
12 WD-C43012 2 MOUNT - rubber
13 WD-131-71 4 NUT - 1/4" - 20 lock
14  WD-131-102 2 BOLT - 5/16" - 18 x 3/4"
15 WD-C34117 2 NUT - #10 - 24 flange lock
21  WD-113-425 4 S BOLT-1/2"-13x3"
22  WD-131-70 4 S NUT - 1/2" lock
24 WD-900-5509 8 MOUNT - body, rubber
25 WD-200-0015 4 WASHER - mount, body
26  WD-C39524 2 PAD - fender
27 WD-C39525 1 PAD - footrest, front L.H.
WD-C39526 1 PAD - footrest, front R.H. (Shown)
28  WD-C44957 1 PAD - footrest, rear L.H.
WD-C44958 1 PAD - footrest, rear R.H. (Shown)
29 WD-C44975 1 SKIRT - L.H.
WD-C44977 1 SKIRT - R.H.
30 WD-113-3 2 BOLT - 1/4" - 20 x 3/4"
31 WD-195-102 4 WASHER - 1/4"
32 WD-131-911 10 S NUT - 5/16" - 18 flange lock
33  WD-C42056 10 BOLT - 5/16" - 18 x 5/8" black
WD-C42057 4 BOLT - 5/16" - 18 x 1-3/4" black
34 WD-C44973 1 PLATE face
35 WD-131-971 2 NUT - #8 - 32 flange lock
36 WD-900-5742 1 TRIM - 27" (cut to length)
37  WD-900-5522 4 BUMPER - nylon
39 WD-C45084 2 BRACKET - fender support
40 WD-C44959 4 BOLT - 5/16" - 18 x 1" carriage
41  WD-C39403 4 SCREW - #12 x 1/2"
WD-182-573 4 SCREW - #10 - 24 x 1/2"

WWW.mymowerparts.com



Page 14 of 63

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
C43293 Steering Cable Ki

e
_\ o L_l
\\ s
ﬂl\ \- .ll
_‘ . gy )
| vy J-
e’ 7
v iy |

‘\‘_.- Illl\\

gvg@T;iaié

‘\‘Ill y ’

f _
____, &)
W \‘ /
__

\\IIJI
-J\U

.?.._ _ 7 .

SN \.n,. . \.\ & “ Y- ~cuf) ..r.‘n.“...,”v
_n_ v- -,ﬁm_m Am\ a
_‘ \‘— \...n_ / ./.i: v m.-.wl
o,

8 9 o= 1

v \\ rl
Y ~‘_ o -_ .r Led /' A =
A (¥ =] ' P Il Illl\ lrl\\ Ill\\

S’ [ } (e )

!.-..\ Ny

erl

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
C43293 Steering Cable Kit

Page 15 of 63

Ref#  Part Number Qty S/P/F  Description
WD-C43293 1 /P Steering Cable Kit
1 WD-C37760 2 S  CABLE - steering
2  WD-900-6150 8 NUT - #10 - 32
3  WD-C42895 8 /P BUSHING - steering cable
4 WD-111-111 4 BOLT - 1/4" - 20 x 1" carriage
5 WD-195-102 10 WASHER - 1/4"
6 WD-131-71 6 NUT - 1/4" - 20
7 WD-113-4 2 BOLT - 1/4" - 20 x 1"
8 WD-C42896 4 BRACKET - steering cable end
9 WD-C42897 2 LINK - control cable
10 WD-C42898 2 BELLCRANK
11  WD-C16714 1 BUSHING
12 WD-C42901 2 BRACKET - bellcrank mounting
13 WD-C16745 2 BOLT - shoulder
14  WD-195-533 2 WASHER - 1/2"
15 WD-131-1352 2 NUT - 3/8" - 16 flange lock
16 WD-113-103 4 BOLT - 5/16" - 18 x 1"
17 WD-131-911 4 S NUT-5/16"- 18
18 WD-113-4 2 BOLT - 1/4"-20 x 1"
19 WD-195-102 4 WASHER - 1/4"
20 WD-C42903 2 PLATE - cable mounting
21 WD-131-71 2 NUT - 1/4" - 20 lock
22  WD-C42902 2 BRACKET - cable mounting
23  WD-C42904 2 ARM - transmission
24  WD-C34173 2 PIN - spring

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 16 of 63

AR .
_ 7 _
gy “.._m“ =]

._ __n-_ " AET

| nn_.
_. Qaj Dui)

- . -

el & W
- ._ o G2l 2,
ﬁ ..... ---_ = | " kbl

e Y
_\‘_\ \\\ “\.. _
\\ \\ ) _,
A / /
A(\ ll\\\‘ -

LI
S W WA W N

(

136-015-190 FR-200 (1996)

Decals (Deck)

m!i-nlln___nija-nl

P

©

“peat?

< n_
h nu n .Mw kd
M SER.WEA_ b

,.L
. _wn.m—
-

\“

\ ,
I
\

G IE, [
h [
.__ 0% mn
‘“ _u. _.z_
_
L] m. - w' H
| Ee E

Il " .nﬁ iy ﬁmu
A B

> FEE

San & < s

| -rn-v > ¥ ac m" |

T
L L gy

Tw “ o
[NNEARSEARENII NN

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Decals (Deck)

Page 17 of 63

Ref#  Part Number Qty S/P/F  Description
1  WD-900-5542 1 DECAL - "Whirling Blades"
2 WD-900-5539 1 DECAL - "Caution" discharge chute
3 WD-900-5540 1 DECAL - "Caution" grass chute
4  WD-900-5549 1 DECAL - "Danger"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 18 of 63

136-015-190 FR-200 (1996)

Decals (Tractor)

#

"I
Il
;

ERCC BCAW

Tie arii £ i
LN T

_____u__ 1 ____.___
.-—77_ el

3
~~
©
(
st
¢
gl

AL BEPORE THf

______________ ;
Q | “______“___ K
N . il O
j”.y 7 m
,__ / ____________ s %
Ul
N . AL m
. Bl moEmE . =
L | .
iy & et W
mmnmeey] of ..Nunv....
o 8 s
iy m
muﬁ M

RS AW 1GNITION (NTER "

LUCK SAFETY SYSTEM ALL CONTAOLE




For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Decals (Tractor)

Page 19 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-C44340 1 DECAL - WARNING
2 WD-C44315 1 DECAL - power lift
3 WD-C44974 1 DECAL - instrument panel
4  WD-777-6550 1 MEDALLION - White "horse"
5 WD-900-5541 1 DECAL - operation
6 WD-900-5543 1 DECAL - caution interlock
7  WD-900-5544 1 DECAL - unlock/lock
8 WD-900-5548 1 DECAL - run/park
9 WD-900-5723 1 DECAL - danger carbon monoxide
10 WD-900-5774 1 DECAL - lubrication
11 WD-900-9000 1 DECAL - clean cooler
14  WD-C46071 1 DECAL - body side R.H. "FR 200"
15 WD-C46072 1 DECAL - body side L.H. "FR 200"
WD-46070 1 DECAL - body front "FR 200"
16  WD-C44979 1 DECAL - brake lock
WD-C45915 1 ENGINE - 20hp Vanguard

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 20 of 63

136-015-190 FR-200 (1996)

Drive Assembly L.H.

\-,A

- \.\I
(=) & ®
‘4..\
AM\\ -
& =) w% .1@3
' MNC
- —

) Awwmw
7

P
(=) v
A S

W)

)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Drive Assembly L.H.

Page 21 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-900-8134 1 TRANSMISSION - ZT
2  WD-900-7050 1 BAND - brake
3 WD-900-7051 1 S DRUM - brake
4  WD-900-7052 1 RING - snap
5 WD-132-332 2 PIN - cotter 1/8" x 1"
6 WD-114-0004 1 ROD - brake
7 WD-111-0014 1 COLLAR -rod
8 WD-131-71 2 NUT - lock 1/4" - 20
9 WD-900-5722 1 SPRING
10 WD-195-102 3 WASHER - 1/4"
11  WD-900-7045 2 SPACER
12 WD-900-7046 1 S RING-snap
13  WD-900-7047 1 GEAR
14  WD-900-7048 1 S BEARING
15 WD-900-7049 1 SPACER
16 WD-C46398 1 PUMP - hydro L.H.
17  WD-900-3027 1 S  BELT - pump drive
18 WD-C45165 1 LEVER - transmission dump L.H.
19 WD-114-0001 1 BRACKET - dump lever stop
20 WD-900-6501 1 SPRING - compression
21  WD-900-6052 1 WASHER - 3/8"
23  WD-900-6019 1 BOLT - dump lever
24  WD-192-20 4 LOCKWASHER - 5/16"
25 WD-129-102 2 NUT - 5/16" - 18
27 WD-113-120 2 BOLT - 5/16" - 18 x 1-3/4"
28 WD-113-134 2 BOLT - 5/16" - 18 x 7-1/2"
29 WD-C37591 1 LOCKWASHER - 3/8"
30 WD-C37592 1 S NUT-3/8"-16
31 WD-900-6168 1 KEY-5x 5x 25mm
32 WD-C45473 1 PULLEY - 4" (use C32199 set screw)
33 WD-218-5354 1 FITTING - male adapter
34 WD-218-5278 1 FITTING - male adaptor 90°.
WD-900-4048 1 WHEEL ASSEMBLY not shown
WD-900-4042 1 TIRE - 18 x 9.50-8
WD-900-4040 1 RIM - wheel
43  WD-900-6138 4 NUT - lug 1/2" - 20
44  WD-195-2063 UAR WASHER - .625" x 1"
45  WD-195-520 UAR WASHER - .312" x .875"
46  WD-C45273 1 BOLT - M6 - 1.0 x 12 mm flange
47  WD-113-203 1 BOLT - 3/8" - 16 x 3-1/2" mounting
WD-113-267 7 BOLT - 3/8" - 16 x 4" mounting
48 WD-192-21 8 S LOCKWASHER - 3/8"
49 WD-129-103 8 S NUT-3/8"-16
50 WD-218-5172 1 FITTING - 45° male to female

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 22 of 63

136-015-190 FR-200 (1996)

Drive Assembly R.H.

(@
"
ﬁmw A mmw
AT
N \.
N i ,f.A\.m./
vmww/ /1 =
Y/ \& Nmﬁ
\ \A\@ \.\mr

PR

N\ &
.n,uuvwa "
N A N,
o (

_m“muv N
N ~ W

Anl, }- N
’\\

¥

o4

e

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Drive Assembly R.H.

Page 23 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-900-8134 1 TRANSMISSION - ZT
2  WD-900-7050 1 BAND - brake
3  WD-900-7051 1 S DRUM - brake
4  WD-900-7052 1 RING - snap
5 WD-132-332 2 PIN - cotter 1/8" x 1"
6 WD-114-0004 1 ROD - brake
7 WD-111-0014 1 COLLAR - brake rod
8 WD-131-71 2 NUT - lock 1/4" - 20
9 WD-900-5722 1 SPRING
10 WD-195-102 3 WASHER - 1/4"
11 WD-900-7045 2 SPACER
12 WD-900-7046 1 S RING-snap
13 WD-900-7047 1 GEAR
14  WD-900-7048 1 S BEARING
15 WD-900-7049 1 SPACER
16 WD-900-6138 4 NUT - lug 1/2" - 20
17  WD-C45399 1 PUMP - hydro R.H.
18 WD-C45166 1 LEVER - transmission dump R.H.
19 WD-114-0001 1 BRACKET - dump lever stop
20 WD-900-6501 1 SPRING - compression
21  WD-195-103 1 WASHER - 3/8"
23  WD-900-6019 1 BOLT - dump valve
24  WD-192-20 4 LOCKWASHER - 5/16"
25 WD-129-102 2 NUT - 5/16" - 18
26  WD-900-4048 1 WHEEL ASSEMBLY
WD-900-4042 1 TIRE - 18 x9.50 - 8
WD-900-4040 1 RIM - wheel
27 WD-113-120 2 BOLT - 5/16" - 18 x 1-3/4"
28 WD-113-134 2 BOLT - 5/16" - 18 x 7-1/2"
29 WD-C37591 1 LOCKWASHER - 3/8"
30 WD-C37592 1 S NUT-3/8"-16
31 WD-900-6168 1 KEY -5 x5 x 25mm
32 ~NSS 1 PULLEY - 4" OD x 15 mm ID (use C45473,
C45474)
WD-C45473 2 PULLEY - 4" (use C32199 set screw)
33 WD-218-5354 1 ADAPTER -
34 WD-218-5278 1 ADAPTER - 90°.
44  WD-900-3027 1 S  BELT - pump drive
45  WD-C45273 1 BOLT - M6 - 1.0 x 12m flange
46  WD-195-2063 UAR WASHER - .626" x 1"
47  WD-195-520 UAR WASHER - .312" x .875"
48 WD-113-203 1 BOLT - 3/8" - 16 x 3-1/2" mounting
WD-113-267 7 BOLT - 3/8" - 16 x 4" mounting
49  WD-192-21 8 S LOCKWASHER - 3/8"
50 WD-129-103 8 S NUT-3/8"-16

WWW.mymowerparts.com



Page 24 of 63

g r——,

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
DTW 10 Dual Tail Wheel

.~ ..,...A\.wwv
&

<

. -4
- -
.
(&)
b "
.
F,
-
E
I y
y
i 'y
1
i
’ _ e
af [.rt ‘\\\\ d
’ s, /HH”U == el

L2

g s vy
]

;f

-
i g

L

e v = e A v i o

e e e m ot  am mme e ey

s lﬂ
¢ 4
[———1 uﬁi,

A.i.. w,
e’

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
DTW 10 Dual Tail Wheel

Page 25 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-219-20 3 FITTING - lubrication 1/4" - 28
2 WD-C37824 6 S BEARING - ball 1"
3  WD-C45610 1 AXLE - dual wheel
4  WD-C45645 2 FORK - wheel
5 WD-C45610 1 MOUNT - axle
6 WD-C45689 1 ROD - axle pivot
7 WD-C14919 UAR WASHER - 1" x 1-3/4"
8 WD-C37004 VAR WASHER - 1/2" x 1"
9 WD-C45841 1 WASHER - 1/2" x 1-3/8"

10 WD-192-23 5 LOCKWASHER - 1/2"

11  WD-113-417 1 BOLT - 1/2" - 13 x 1-1/4"

12 WD-129-105 4 S NUT-1/2'-13

13 WD-113-412 2 BOLT - 1/2" - 13 x 1-3/4"

14  WD-C45708 1 MOUNT - axle, front extension

15 WD-C37860 2 COLLAR - set 1"

16 WD-85-58 1 SCREW - set 6/16" - 18 x 1/2" square head

17  WD-C37915 2 /P TUBE - axle

18 WD-113-448 2 BOLT - 1/2"-13x 7"

19 WD-C37869 2 /P WHEEL ASSEMBLY
WD-C37872 2 S  BEARING - wheel
WD-C37870 1 TIRE-13x5.00-6
WD-C37871 1 RIM

20 WD-C45711 2 BUSHING - tail wheel hub

21  WD-113-646 UAR BOLT - 5/8" - 11 x 7-1/2"

21  WD-113-2606 UAR BOLT - 5/8"-11 x 11"

22  WD-131-356 1 NUT - 5/8" - 11

23  WD-C45746 2 PLATE - stiffener

24  WD-113-208 2 BOLT - 3/8" - 16 x |-1/4"

25 WD-131-1352 2 NUT - 3/8" - 16 flange lock

26  WD-195-541 1 WASHER - 5/8" x 1-1/2"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 26 of 63

Py,
AP '
\\\\...D u_

-@ nv (G Z

”~
I(II\\ 2y

[ ]

A\-,VL... @

136-015-190 FR-200 (1996)
Electric Clutch (PTO)

\\r,

S’

TN,
©

A

e’
o~

) V.
i

- .iv. ﬁmm C ——- ] A-I.A

llllﬂllu1l=.

M

,

i
i

TN
- v
fl|\‘

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Electric Clutch (PTO)

Page 27 of 63

Ref#  Part Number Qty S/P/F  Description

1 WD-900-5581 1 S CLUTCH ASSEMBLY
2  WD-900-5582 1 BRAKE - clutch
3 WD-900-5583 1 ARMATURE - clutch
4  WD-900-5584 1 S ROTOR - clutch
5 WD-900-5586 1 KIT - spring and nut (3 each)
6 WD-900-5585 1 S COIL - clutch
7 WD-112-0011 1 BRACKET - clutch stop
8 WD-C31615 1 WASHER - retaining
9 WD-195-104 2 WASHER - .438" x 1"

10 WD-192-21 1 S LOCKWASHER - 3/8"

11 WD-C31614 1 WASHER - 1-1/8"

12 WD-192-22 2 LOCKWASHER - 7/16"

13  WD-113-335 2 BOLT - 7/16" - 14 x 3/4"

14  WD-114-203 1 S BOLT-3/8"-24x1-1/2"

?15  WD-113-0010 2 S  BRACKET - clutch stop (early production)

WWW.mymowerparts.com



Page 28 of 63

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Electric Deck Li

pm——

N\

\lll...l __.\II...II
‘ [ Gl
- A’.l l\\— m
-I!] -y C
e ’ V)
| siera—— o R +—
m o O ™ @ @
N\ _ o
\ . 5
/ Ah Ams ] \
\ A 3 N— @)
uJ ﬁ.n ”/ ﬂ/ m
@ / 4 N e
m._r/ V J——— y
) ‘ \\& — -
Jo o) B A :
J i 1 e IL— I
I N * —— —_ ‘ i_ﬂ-_.
e’ \_..- B e S
l...lllllll.-L‘ .._— i
X,

\Illl

_ il
I.......l\\



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Electric Deck Lift

Page 29 of 63

Ref#  Part Number Qty S/P/F  Description

1 WD-C45697 1 MOUNT - cylinder

2 WD-C45700 1 BAR - cross

3 WD-C29804 1 PIN - clevis 1/2" x 2-1/2"

4  WD-195-2067 2 WASHER - 1/2"

5 WD-132-320 1 PIN - cotter 3/32" x 3/4"

6 WD-113-426 2 BOLT - 1/2" - 13 x 2-3/4"

7 WD-131-1182 2 NUT - 1/2" - 13 lock

8 WD-C45768 UAR LINK - spacer

9 WD-113-103 4 BOLT - 5/16" - 18 x 1"
10 WD-131-911 4 NUT - 5/16" - 18 flange lock
11 WD-C45766 UAR SHIM - cylinder mount
12 WD-C45706 1 CYLINDER - lift

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 30 of 63

136-015-190 FR-200 (1996)

Electric Deck Lift (Optional) Winch Style

e
e

(R) (=)

[
w

— Ty
(®) 1 »
@7 .
AN =72 - (=)
\ .vnmm\ ‘- 4 / "~
/Ammﬂmnvu. .Ammnmwn!.\ va
I . W
. ¥ 0

G
I

\11/
)
\‘“ l\\ lIIliNn
Tam 7 3 \ A,,..wu,'/
X 27
/ / /,.nmmm“.\anmvv
\ e Iwuullu“\
( Vs / N,
/ \ oz
\ L v_
/ /UH:I&{\\
/m--..j A
[+ \w
A L\
\.m,./ [ ..%/v
,n,,.H\. et

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
Electric Deck Lift (Optional) Winch Style

Page 31 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-113-207 6 S BOLT-3/8"-16x1"
WD-C44489 2 SCREW - 3/8" - 16 x 1" socket head

2 WD-131-938 8 NUT - 3/8" - 16 flange lock
3  WD-C43967 1 MOUNT - winch
4  WD-C43958 1 WINCH - deck lift
5 WD-C43375 1 CABLE
6 WD-C43992 1 PIN - cable keeper
7 WD-113-3 2 BOLT - 1/4" - 20 x 3/4"
8 WD-131-934 5 NUT - 1/4" - 20 flange lock
9 WD-C43962 1 COVER - solenoid

10 WD-C43964 1 GROMMET -1"x 7/8"

11  WD-113-1 3 BOLT - 1/4" - 20 x 1/2"

12 WD-C43963 1 MOUNT - solenoid

13 WD-113-219 1 BOLT - 3/8" - 16 x 2"

14  WD-131-1352 1 NUT - 3/8" - 16 lock

15 WD-C43961 1 SPACER

16  WD-C43960 1 STRAP - lift

17 WD-C43412 1 DECAL - "Power Lift"

18 WD-900-6150 2 NUT - #10 - 32

19 WD-C44361 1 ARM - trip

20 WD-C44364 1 MOUNT - trip arm

21  WD-C44367 1 PIN - pivot

22 WD-132-6 2 PIN - cotter 1/16" x 5/8"

WWW.mymowerparts.com



Page 32 of 63

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Electrical Assembly (Deck Lift) Winch Style

136-015-190 FR-200 (1996)

==by)
-~ h_wM@mu'lmﬂ%!dmm QWD
HIOW e
Ay Tl .
===
O =) e T
N lr \.vlh b et o~ ﬁ _\_ Ao /ug _ h\ @ ,u_-ﬂll
J_“} w , _ o (N © : [ - O ‘u_ 5
T p
L]
P o ®
a“uu“, J%w nl A\_EJJYJV. | | hﬁ
® @ - — - i,n-M MWG. \u w W..w.u!.wlll., &mey | =
©-/o/~ ~alh “\ _
h}..m_‘ _.@\ )3 3
| e -, .,
,-.“\uv (= O
N
Y fad
cmw,.., MTW_, . h |
e &
@)
(WU
» 2
_‘WJV |||||| v
N
IEI.E
=

=]
i + N\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
Electrical Assembly (Deck Lift) Winch Style

Page 33 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-C33024 4 S  SOLENOID - 12V
2 WD-C43966 4 STRAP
3  WD-C43983 1 BREAKER - 40 amp, 12V
4  WD-900-6150 2 NUT - #10 - 32
5 WD-C43969 1 HARNESS - wire
6 WD-129-101 8 NUT - 1/4" - 20
7  WD-192-19 8 LOCKWASHER - 1/4"
8 WD-113-1 8 BOLT - 1/4" - 20 x 1/2"
9 WD-131-934 10 NUT - 1/4" - 20 flange
10 WD-113-3 2 BOLT - 1/4" - 20 x 3/4"
11 WD-C43965 2 BRACKET - switch
12 WD-C33744 2 SWITCH - limit
13  WD-C43985 1 SWITCH - lift
14  WD-C44495 1 DECAL - switch identification
15 WD-C44471 1 NUT - 15/32" - 32, switch

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 34 of 63

136-015-190 FR-200 (1996)
Electrical System (Deck Lift)

— _.m .V-_._.
9] e
lem._r- s = nuu | _ __.__u_
: -
: - SR
d (4 o4 ; o
<[
=Q
|~ 2. i¢
..... mlul ___‘\\ Sy ._II"
T () (o
iy ._..__....n AT
= wv ......._n = 7
] ’...l“‘
4 T < "
L ol 10 <
[= uil |- | Z
o 1] o i | o
_crm e b _ _njw
£ T
i 7 F
| ,\_ .}
___‘. JONVHO
-y L.
\l ..._._.A A : ‘ﬂl \\I.._..ll
ﬁllﬁ_ —v N ﬁ ﬂh y——
u-n..i _..L_ a !......‘\
- \ .AH
® il
—-— | — gy
..‘ D> \,.____.u”,.v
o) ﬂnH_ 1 ‘.__1._ '
i ..--... hpert?
s
ﬁw. ‘h_ul%
1
&)

)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 35 of 63
Electrical System (Deck Lift)

Ref#  Part Number Qty S/P/F  Description

1 WD-C45705 HARNESS - wire

2 WD-C45775 SWITCH

3 WD-C45780 NUT - 15/32" - 32 with boot (switch mounting)
?4  WD-C44495 DECAL - lift switch

5 WD-C30261 HOLDER - fuse

WD-C30260 FUSE - 30 amp

6 WD-C24813 CONNECTOR - wire harness

7 WD-C31948 CONNECTOR - lift actuator

RPRRPRRRRRR

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 36 of 63

3/ —
~d/
aY %
S ] | J L L
4 ) , Rﬁ J Y e
) P 4\ r
P 2 2¢
== A
W/ _— NN AV Y
O~ | 1T
N L] T ._ |
: W
; r : J ) 7 7 =~
A @ | | , € ,
= ] 3
; | b — L] _ 7_ L mw .
VI L - . s | ® e[
—_ 7 Aﬁll | ] Ny mw - “l)*v
£ | I~ i , Ve MLISS
= | ® \ _ ﬁ ||...|...i..,__-___ \ s _
< 2 s freX !z | - -~ roq)
2 mm » - » E /_ﬁ | j= ! @ o
m ® .F.lUlbl m.v. /, 7 M— @ N
2 A\M”Vl..“‘m”” Algﬁi_ — ; 1. _M, m_mm
\ab) m | — X u~ ————— “”w\ YI"_Immml. . 7 ] I.-IIHHHH fMVM b
X T 2
”_\ < O Sl __un.mnll
o< wl®© 8t >
m qu w mm 1 G& .w, A v_ m_.v.__. . mv
x £ S . <85
[T V / o o ”n\“ EQa
o 2, | yy /
n1v_ N - _ o
o ® ’ It - Brmmy—
=Es 4 ,VN | | L
0_ = 1L [
(&) oy [ —
g2 ©F R A - 5
I.IUV, A....L_ Ylvv == [

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Electrical System S/N A235WJ And After

Page 37 of 63

Ref#  Part Number Qty S/P/F  Description
WD-C45535 1 HARNESS - wire main
1 WD-C45539 1 HARNESS - wire, alternator and magneto
2 WD-900-2044 1 S BREAKER - circuit, 10 amp
3 WD-C32178 2 /P HEADLIGHT
WD-900-2024 1 S LENS - headlight
WD-900-2025 1 S  BULB - headlight
WD-900-2026 1 RECEPTICAL
WD-900-2068 1 GASKET - headlight
4  WD-C31937 1 SWITCH - PTO (also use C31619 Cap)
WD-C44469 1 NUT - 1/2" - 27 PTO switch retaining
WD-C31620 1 NUT - 1/2" - 27 (Black) PTO switch retaining
5 WD-C43044 1 SWITCH - headlight
6 WD-C30267 1 SWITCH - ignition
WD-C32407 1 KEY - ignition
WD-C32397 1 CAP - nut, ignition switch
WD-193-63 1 LOCKWASHER - 5/8"
WD-C32396 1 NUT - 5/8" - 32 ignition switch
7 WD-C29413 1 AMMETER
8 WD-C42929 1 METER - hour
9 WD-C45536 1 LIGHT - oil
10 WD-C45537 1 SWITCH - seat
11 WD-900-2029 1 S  SWITCH - safety
WD-182-525 1 SCREW - #10 - 32 x 3/8" (safety switch mount)
WD-192-18 1 LOCKWASHER - 3/16" (safety switch mount)
12 WD-C41010 1 S BATTERY - 12 volt
13 WD-C44261 1 WIRE - starter
14  WD-900-5581 1 S CLUTCH-PTO
15 WD-900-2009 1 CABLE - ground
16  WD-C44075 1 WIRE - headlight
17  WD-C33024 1 S  SOLENOID - starting
WD-113-3 2 BOLT - 1/4" - 20 x 3/4" (solenoid mounting)
WD-131-934 2 NUT - 1/4" - 20 (solenoid mounting)
WD-192-19 2 LOCKWASHER - 1/4" (solenoid studs)
WD-129-101 2 NUT 1/4" - 20 (solenoid studs)
18  WD-900-2010 1 WIRE - battery positive to solenoid
19 WD-900-5017 1 S  SWITCH - oil light
20 WD-C41643 1 WIRE - ground
21  WD-C42240 1 HARNESS - oil pressure switch
22  WD-C31947 1 KIT - fuse holder
23  WD-C30260 1 FUSE - 30 amp

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 38 of 63

136-015-190 FR-200 (1996)

A235WJ

Electrical System Use Before S/N

GE

BROWN

BROWN

PN

™

N
+

RED

N
o
s

BROWN

[

YELLOW

./// .
~— lv.
- J
\ \ _ﬁ T lll\ /
7
(=) |
e 7
g |
=]
B &
BLACK, BROWN
lllllll W
, SR irhuthat e —
” — &
— A..ﬁm- JT ./“ﬂ ~
. ~ [ -
e 7 Nr. -
,,W ﬁﬁ\.
N N
g e
A...\V AIl\
N 7
A (1] V, \
g
€@
§
= M
\\\“
\\

Anl. TL‘ 9

= A%

—
nl_/

-

™

BLUE

\
\
\ / \
W\
/ / ﬁ? JVYIIIIIW
N\
(f——uo» .m bﬁ. Amm. .
- = v

® ®

~
)

O

{

\MW
\C>

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
Electrical System Use Before S/N: A235WJ

Page 39 of 63

Ref#  Part Number Qty S/P/F  Description
WD-C44265 1 HARNESS - wire
1 WD-900-2044 1 S BREAKER - circuit, 10 amp
2 ~NSS 2 HEADLIGHT - (use C32178 and C44075)
3  WD-900-5581 1 S CLUTCH - PTO, electric
4  WD-900-2028 1 S SWITCH-PTO
WD-C44469 1 NUT - 1/2" - 27 (PTO switch retaining)
WD-C31620 1 NUT - 1/2" - 27 black (PTO switch retaining)
5 WD-900-2027 1 S  SWITCH - headlight
6 WD-900-2037 1 S RELAY
WD-113-3 1 BOLT - 1/4" - 20 x 3/4" (relay mounting)
WD-192-19 1 LOCKWASHER - 1/4" (relay mounting)
WD-121-101 1 NUT - 1/4" - 20 (relay mounting)
7  WD-900-2003 1 S  SWITCH - ignition (also use C32407)
WD-C32407 1 KEY - ignition
WD-C32397 1 CAP - nut
WD-193-63 1 LOCKWASHER - 5/8"
WD-C32396 1 NUT - 5/8" - 32
8 WD-900-2002 1 AMMETER
9 WD-900-2023 1 S METER - hour
10 WD-900-2041 1 LIGHT - oil
11  WD-900-2001 1 SWITCH - seat
12 WD-900-2029 1 S  SWITCH - safety (enlarge mounting hole if
required)
13  WD-900-2060 1 BATTERY - 12 volt
14  WD-C44261 1 WIRE - starter
15  WD-900-2009 1 CABLE - ground
16 WD-900-2014 1 WIRE - headlight
17  WD-900-2005 1 SOLENOID - starting
WD-113-3 2 BOLT - 1/4" - 20 x 3/4" (solenoid mounting)
WD-192-19 2 LOCKWASHER - 1/4" (solenoid mounting)
WD-129-101 2 NUT - 1/4" - 20 (solenoid and relay mounting)
WD-192-20 2 LOCKWASHER - 5/16" (solenoid studs)
WD-129-102 2 NUT - 5/16" - 18 (solenoid studs)
WD-192-18 2 LOCKWASHER - 3/16" (solenoid studs)
WD-129-37 1 NUT - #10 - 32 (solenoid studs)
WD-129-6 1 NUT - #8 - 32 (solenoid studs)
18 WD-900-2010 1 WIRE - battery positive to solenoid
21  WD-900-5017 1 S  SWITCH - oil light
22  WD-900-2024 2 S LENS - headlight
23 WD-900-2025 2 S  BULB - headlight
24 WD-900-2026 2 RECEPTICAL - headlight
25  WD-900-2068 2 GASKET - headlight
26 WD-113-4 2 BOLT - 1/4" - 20 x 1"
27 WD-129-101 2 NUT - 1/4" - 20
28 WD-200-0019 1 BRACKET - battery hold down
29 WD-C38677 2 BOLT - 1/4"-20x 7"
30 WD-131-71 4 NUT - 1/4" - 20 lock
31 WD-195-102 3 WASHER - 1/4"
32 WD-113-3 3 BOLT - 1/4" - 20 x 3/4"
?33  WD-131-934 1 NUT - 1/4" - 20 flange lock
35 WD-900-2073 1 WIRE - engine ground
36 WD-129-101 NUT - 1/4" - 20

WWW.mMymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 40 of 63
Electrical System Use Before S/N: A235WJ
Ref#  Part Number Qty S/P/F  Description
37 WD-200-0021 1 COVER - terminal
38 WD-C43048 1 HORN - warning

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 41 of 63

136-015-190 FR-200 (1996)
Engine And Attaching Parts

o T,
o V Anl. u

A,..p,,,\ p

A\,mv s/

AL o
,mm,

‘ a % » &
”, ®

né\i‘
.l.
L

,Llllu‘_,. -
"

&~
——’

/
v... qunuyw,,rf.ww -

T|||r||||||

e —

ll\

Bt s

=

/ \\.....ll\\

RN
\1 \ta e

faiﬁ

\AD K\Q\\\n.. \vu_n

/‘_,

\ / A/l?./- / \\l/

Lopls
m mAMy Mm _mw . k\. \\\ \Vl‘lll.._. “MV AVWW\
e A )
A\ﬂ AN -~ / / , ?
g - > N / \ y '
A )/ \ , \/
A ...’ \\ \ / \ “
& /A /)
£ (A )
ey NN S
T/ h\\\v\\‘ ;
¢ A“\ \‘\
Qg &= /

~r? ““

7N
=u\ mm “p )

.‘_w LG

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
Engine And Attaching Parts

Page 42 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-C44853 1 ENGINE - Briggs & Stratton model 350447,
type 0139 (18 hp)
2  WD-900-5005 1 S ELEMENT - air cleaner
3 WD-900-5008 1 S PRE-CLEANER
4 WD-113-104 4 BOLT - 5/16" - 18 x 1-1/4"
5 WD-131-911 5 S NUT - 5/16" - 18 flange lock
6 WD-C32455 5 CLIP-"J"
7  WD-C44244 1 PIPE - exhaust
8 WD-C44243 1 BRACKET - exhaust pipe
9 WD-113-103 1 BOLT - 5/16" - 18 x 1"
10 WD-C45105 1 DUCT - muffler, upper
11  WD-C44256 1 DUCT - bottom (Shown)
12 WD-C44254 1 SUPPORT - duct, front (Shown)
13  WD-C44255 1 SUPPORT - duct, rear (Shown)
14  WD-C37200 3 SCREW - M6 x 10
15 WD-C28294 2 CLAMP - exhaust
16 WD-217-1085 1 FITTING - street elbow, 1/4" NPT 45°.
17  WD-C33949 1 NIPPLE - pipe 3.5"
18 WD-218-5154 1 PLUG - 1/2" - 20
19 WD-900-5017 1 S  UNIT - oil sending
20 WD-100-0013 1 S  SHAFT - stub
21  WD-192-21 2 S LOCKWASHER - 3/8"
22  WD-113-207 2 S BOLT-3/8"-16x1"
23  WD-900-2503 1 S PULLEY - engine (use 83-55 set screw)
24  WD-100-0014 1 S KEY-1/4"X1/4"x1"
25 WD-C34374 1 S FILTER - oil
26  WD-900-5508 1 CABLE - choke
26  WD-900-5605 1 S  CABLE - throttle
27  WD-900-6162 4 SCREW - #12 x 1/2"
28 WD-C45111 2 BAFFLE - duct
29 WD-C44862 1 S MUFFLER
30 WD-C44079 1 COVER - terminal, starter

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 43 of 63

136-015-190 FR-200 (1996)

Fuel System

-~

-

\\I'l
[- -]
= \

] VI\V,

- @
A 1) v

. Aunununnuunu »
T mmw \\ l[

N 4

1N e e e e IIL\
/u---...- \

=0 S C)SWPN \‘
nmv

Avu.
-

.,

N\
//
\
\
\
\
\
~ \
% \N,,,, o u
\\ e T T —— e ——— ]|

/~

—

&

4

W TN
nls

™,

] V_
o

A

/

/Y
i
/S
/.
AA\ \ "

Y

vr..‘ & .m w\ \

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Page 44 of 63

Fuel System
Ref#  Part Number Qty S/P/F  Description
1 WD-900-5514 1 S FILTER - fuel
2 WD-C44027 1 HOSE - fuel (cut to length)
3 WD-214-103 4 CLAMP - hose
4  ~NSS 1 TANK - fuel (1-3/4" filler tube) (use C45119,
C44822) metal
4  WD-C45119 1 TANK - fuel (2-1/4" filler tube) metal
5 WD-C44290 1 /P CAP - fuel tank (with gauge) (1-3/4" threads)
WD-C44822 1 CAP - fuel tank (with gauge) (2-1/4" threads)
use on metal tank
WD-C45334 1 CAP - fuel tank (with gauge) (2-1/4" threads)
use on plastic tank
6 WD-221-1101 1 NIPPLE - pipe 1/8"
7  WD-900-5513 1 VALVE - shut off
8 WD-131-934 4 NUT - 1/4" - 20 flange lock
9 WD-113-1 1 BOLT - 1/4" - 20 x 1/2"
WD-113-3 3 BOLT - 1/4" - 20 x 3/4"
10 WD-C32455 1 CLIP - "J" fuel line
11  WD-C45333 1 TANK - fuel (2-1/4" filler tube) (plastic)
~NSS 1 TANK - fuel (1-3/4" filler tube) (plastic) (use
C45333, C45334)
12 WD-C45061 1 BRACKET - fuel tank
13  WD-C45062 1 STRAP - fuel tank
14  WD-113-17 2 BOLT - 1/4" - 20 x 1-1/2"
15 WD-131-71 2 NUT - 1/4" - 20 lock
16 WD-113-103 2 BOLT - 5/16" - 18 x 1"
17 WD-131-911 2 S  NUT - 5/16" - 18 flange lock
18 WD-C34189 2 CUSHION

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 45 of 63

136-015-190 FR-200 (1996)

Gear Box - Curtis

N
N s
A‘..l._ rl A\\..// \ ,_ -—- w‘ ' ,,_/,
P\ g
N \...a
(=Y ,a
R .__.uw —_
e NN mm”.” >
Ny

o

.,------..u,

o~

/, 1A_mmwu71'=.

7 mu e
\ nw._v

o e
A I-...}V./ Aﬁm_/v.....v. Ammnv vv \

N N
mwvwv A V -

o~ A\.mm_}v.....! _A '

If\ ’
S ’

.,.,wu_

o
A_l!

r?

l"’ “ ,ll\

1 m-“i ,' @, \\\
\u-.. )T

(™ g
ﬂ, __...u /

nr p——_

,.u, @) (

ey N rll > \‘ I.lll\
\1]1 \
_ﬁ )/l
s’
—
s )
_Amrm\v
T
=
_ﬁ >
"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Gear Box - Curtis

Page 46 of 63

Ref#  Part Number Qty S/P/F  Description
WD-900-5842 1 S GEARBOX
1 WD-900-7036 2 HOUSING - half
2 WD-900-7001 2 S KEY-3/16"x 3/16" x 1"
3  WD-900-7037 1 SHAFT - input
4  WD-900-7008 1 S  BEARING - ball
5 WD-15001 1 BUSHING - pipe 1/4" x 1/8"
6 WD-900-7005 2 RING - retaining
7  WD-900-7038 1 GEAR - output shatft
8 WD-900-7044 1 S  SHAFT - output
9 WD-900-7041 3 S BEARING - ball
10 WD-900-7009 6 LOCKWASHER
11  WD-900-7010 6 CAP SCREW - allen head
12 WD-900-7053 1 S  FITTING - grease 1/4" NPT
13 WD-900-7042 2 S  SEAL - shaft
14  WD-900-7040 1 GEAR - input shaft
15 WD-900-7043 1 S  PLUG - expansion
16  WD-900-5020 1 ELBOW - street 1/8" x 90°.
17  WD-900-7004 1 S  VALVE - relief
WD-999-2010 1 GREASE - synthetic, cartridge

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 47 of 63

136-015-190 FR-200 (1996)

Gear Box - Superior

\
L
=)
)
ﬁ,
oo
— d L
S % fm (e
e
l
- k - . N
B LS
LW // ..L.ntnr.
72
7/ / // /
f \
\l.../ p—
. /r... “, mu Nm..”u
AN N _h,-uv N
\, _:n.v_
NS =)
_hﬁu.v N
"
>,
e)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 48 of 63
Gear Box - Superior

Ref#  Part Number Qty S/P/F  Description

1 WD-C42924 1 SHAFT - pinion, with gear
2 WD-C42923 1 SHAFT - cross, with gear
3 WD-C42917 1 HOUSING - with tapped holes
4  WD-C42927 1 HOUSING - with thru holes (not shown)
5 WD-C42918 4 CUP - bearing
6 WD-C42921 4 CONE - bearing
7 WD-C42919 1 RING - retaining
8 WD-C42920 3 PLUG - pipe 1/4"
9 WD-C42922 2 SEAL - shaft

10 WD-300-0021 1 S KEY - 3/16" x 1" input shaft

11  WD-C42928 1 PIPE - vent

?12 WD-C42926 8 BOLT - 5/16" x 1" socket head (not shown)
13 WD-C42925 1 CAP - end
14  WD-C28215 1 KEY - 3/16" x 5/8" output shaft

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 49 of 63

136-015-190 FR-200 (1996)

Hydraulic System

—~ -
@ N[O
NS &
WA
{ \
AN
/ ,f &

(B9
o

,,muuuuuuuuuumil_ |||||||

Al
s

N (®)
A

- Amoayv
J\. \ -’

|

\ /
m \a \ (& /
& /(\ & © /A A

_ N
Le g

"’ d

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 50 of 63
Hydraulic System

Ref#  Part Number Qty S/P/F  Description
1 WD-131-69 1 NUT - lock 5/16"
2 WD-195-103 1 WASHER - 5/16"
3 WD-113-119 1 BOLT - 5/16" - 18 x 2-3/4"
4  WD-C45495 2 BUSHING - rubber
5 WD-900-8164 2 COOLER - oil
6 WD-900-8059 1 S CAP - oil tank
7  WD-114-0012 1 MOUNT - oil cooler
8 WD-900-8165 1 S TANK-all
9 WD-214-254 2 S  CLAMP - hose 5/8"
10 WD-900-8073 1 S  FILTER - oil
11  WD-900-8072 1 S  HEAD - oil filter
12 WD-C42785 1 HOSE - 5/8" x 11" (12" cut to length)
13 WD-C42784 1 HOSE - hydraulic 3/8" x 13" (48" cut to length)
14  WD-C42784 1 HOSE - hydraulic 3/8" x 25" (48" cut to length)
15 WD-C42784 1 HOSE - hydraulic 3/8" x 27" (48" cut to length)
16 WD-C42784 1 HOSE - hydraulic 3/8" x 38" (48" cut to length)
17 WD-C42784 1 HOSE - hydraulic 3/8" x 24" (48" cut to length)
18 WD-900-8076 1 FITTING - male 90° adapter
19 WD-900-8095 1 FITTING - male tee adapter
20 WD-214-274 4 CLAMP - hose 3/8"
21  WD-900-5829 4 GROMMET -1/2"ID x 1" OD
22 WD-113-3 6 BOLT - 1/4" - 20 x 3/4"
23 WD-195-102 8 WASHER - 1/4"
24  WD-131-1102 4 NUT - 1/4" - 20 lock
25 WD-131-934 2 NUT - 1/4" - 20 flange lock
26  WD-C41931 2 BOLT - 1/4" - 20 x 3/4" self-tap
27 WD-192-19 2 LOCKWASHER - 1/4"
28 WD-C41986 6 FITTING - 3/8" hose barb x 3/8" FM JIG
29 WD-C32455 1 CLIP -"J"
30 WD-113-102 1 BOLT - 5/16" x 18 x 3/4"
31 WD-131-911 1 S NUT - 5/16" - 18 flange lock
32 WD-900-8089 1 FITTING - 5/8" hose barb x 1/2" FM JIC
33 WD-213-0001 1 MOUNT - oil tank
34 WD-113-1 4 BOLT - 1/4" - 20 x 1/2"
?35 WD-C42590 2 FITTING - 90°.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 51 of 63

136-015-190 FR-200 (1996)

Lift Lever

N ONA
ORI Y

(rom g ,vf @

\xa.\w R
Nmnww \“\
o
o~ = . / ©
= -4
_A,.\“ A/ N/
/.m“.,A\
\ A\
\ \ -
NN ey
/// \\\ \ \
!
/.WFA\
\\
/ \
\ O\
N\
mv, e
{2 Jruim, s AN
n,.-\u - o \,W/ﬁ
i\ﬁ_
Ny O
(o) %
&
/, \
\
\D
T
\.Lw, Ammwww
AIM\V Am“nw
¢
& ¢
M om N\ &
\wl o { WW o w .
(=) & J ®
9
N
.Iv.ll

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 52 of 63
Lift Lever
Ref#  Part Number Qty S/P/F  Description
1 WD-C44942 1 LEVER - lift
2 WD-C44948 1 PIVOT - lift
3  WD-900-5500 1 S GRIP - handle
4  WD-C44949 1 EXTENSION - lift lever, upper
5 WD-C42895 1 /P BUSHING
6 WD-C44952 1 BRACKET - lever lock down
7 WD-111-132 4 BOLT - carriage 5/16" - 18 x 3/4"
8 WD-C44959 4 SCREW - 5/16" - 18 x 1" allen head
9 WD-131-911 8 S  NUT-5/16" - 18 flange lock
10 WD-113-1 1 BOLT - 1/4" - 20 x 1/2"
11  WD-C45120 1 SPRING - torsion

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 53 of 63

) CEZ
s S .
Yo N ﬁ
O VAV %mnmf.
DN AT
| |Ll|_ € mlwmwmvu
e .u,w '
| 5
\ e % 4 I

L2 k
u

B &/ \
- ., =
j oy mp.‘ 2o - Ll , \ M/
YA EEAE T AL TN
< | mW -IM L U 5 ] W .Mw RUEERNEY 7 /””, )
C ' " & CT Vi f ~ /J ) =
- _\ “ N / //cmlxm__ w \ /) .illL\ & o ae B B @ /”Ml/ /
o /. nw 3 / / \\\ / A\ - L] ‘iuvuw! , /f ,/ \
o * iy % i bt e N AP I B Ay N\ ® Ao\
N RN T i Y Y : v--- -t xmv_?ﬁuﬂ“ N\
e T N {
,( / AT wm 7 / \ \ . v \D'\,
2 g - O ey AR N . ,t LA
] - / [Toly o ”, \ ~ \.Aﬂ?fll //
m-a 3 nw @ \_mw /,” /V‘ == A y 1mL v / .\.\ 4 5 w ™~ \ / J //_
© o miai b i,\ B = F i o~ / \w
o C C
35 ° N &
P o \
8 < v \Aw\%
o .Amn | ) ) \ ¢
7 \ ey
o \ / o3 AN ! W_\
> S \ i \\ 7T e
- @ / \ _m~ / LN ;
A8 \ 0 %.,m - / AN NV
— - AN .m ) )
o9 /\ /_ 5 AW \n_. A///”“/u u W\ v
S 5 LN } mf L N
93 g --ﬁ NS

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
Mower Deck And Attaching Parts

Page 54 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-C44087 1 DECK - rear discharge 52"
2 WD-320-0014 1 SHOE - skid L.H.
3  WD-321-0003 1 SHOE - skid R.H.
4 ~NSS 6 BEARING - spindle 7/8" (use C45886 (2) and
C45884). Use before S/N 011502022
4  WD-C45886 6 BEARING - spindle 7/8" Use on S/N
011502023 and after.
5 WD-300-0025 3 S  HOUSING - spindle
6 WD-300-0027 3 S  SPACER - spindle Use before S/N 011502022
6 WD-C45884 3 SPACER - spindle Use on S/N 011502023
and after.
7 WD-C44128 1 SHAFT - spindle L.H. rotation
8 WD-C44137 1 BLADE - L.H. rotation
9 WD-131-1216 6 NUT - 3/8" - 16 lock
10 WD-113-268 6 BOLT -3/8"-16x 1
11  WD-C44136 2 BLADE - R.H. rotation
12 WD-C44128 2 SHAFT - spindle
13  WD-900-4004 2 WHEEL - gauge
WD-900-4006 1 TIRE-11x4.00-5
WD-900-4005 1 RIM - 5"
WD-900-3505 2 S  BEARING - wheel
14  WD-200-0017 2 S  AXLE - gauge wheel
15 WD-900-6133 2 S BOLT-1/2"-13x6-1/2"
16  WD-330-0007 2 FORK - gauge wheel
17  WD-900-3501 4 S BEARING - 1"
18  WD-300-0043 2 MOUNT - gauge wheel
19 WD-900-5510 2 COLLAR - set 1"
20  WD-900-6096 4 BOLT - wing 3/8" - 16 x 4-1/2"
21  WD-900-6092 4 NUT - gauge wheel handle 3/8" - 16
22  WD-300-0044 2 S BRACKET - gauge wheel mount
23  WD-321-0005 1 SPACER - idler pulley
24  WD-900-2558 3 S  PULLEY -idler 5"
25 WD-900-2557 3 PULLEY - spindle 4-1/2"
26  WD-300-0016 1 S  SPACER - idler pulley
27  WD-900-3028 1 S  BELT - deck
28  WD-900-6002 9 S WASHER - spacer
29  WD-300-0021 5 S KEY-3/16"x 3/16" x 1"
30 WD-300-0015 1 TIGHTENER - belt
31 WD-900-6034 1 BOLT - 1/4" - 20 x 4"
32 WD-321-0002 1 COVER - R.H.
33  WD-320-0002 1 COVER - center
34 WD-321-0001 1 MOUNT - gear box
35 WD-320-0001 1 COVER - L.H.
36 ~NSS 6 SCREW - thumb 1/4" - 20 x 1/2" (use 113-3
and 192-19)
37 WD-900-2525 1 S  PULLEY - gear box input
38 WD-C44241 1 S  BELT - drive (1800C)
39 WD-900-5842 1 S GEAR BOX - angle drive (See "Gear Box

Curtis model" illustration and parts list for
service.)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 55 of 63
Mower Deck And Attaching Parts
Ref#  Part Number Qty S/P/F  Description
39 WD-C42775 1 S GEAR BOX - angle drive (See "Gear Box
Superior model" illustration and parts list for
service.)

40 WD-310-0006
41  WD-311-0002
?42  WD-900-6106
43  WD-C37597
44 WD-900-6150
45  WD-C45846
46  WD-900-2044
47  WD-900-5519
48  WD-900-5520
49  WD-900-6127
50 WD-C37593
51 WD-C38084
52  WD-C38085
53  WD-C37757
54  WD-C38086
55  WD-C38087
56 WD-C38088
57 WD-C38089
58  WD-C38090
59 WD-C37748
60 WD-C37560
61 WD-C38091
62 WD-C38092
63 WD-C37591
64 WD-C37592
65 WD-C38093
66 WD-C38094
67 WD-114-201
68 WD-C37734
69 WD-C45859

ANGLE - gear box mount
GUARD - belt
BOLT - 3/8" - 24 x 1-1/4" L.H.
SCREW - #10 - 32 x 1/2"
NUT - lock #10 - 32
WASHER - spindle
S BREAKER - circuit 10 amp
PIN - clevis 1/2" x 1-1/2"
PIN - cotter, hair
S LOCKWASHER - 1/2"
S NUT-1/2"-13
BOLT -1/4"- 20 x 34"
BOLT - 5/16" - 18 x 1"
LOCKWASHER - 1/4"
BOLT - 5/16" - 18 x 3/4"
BOLT - 7/16" - 14 x 1-1/4"
LOCKWASHER - 7/16"
/P NUT - 7/16" - 14
BOLT - carriage 5/16" - 18 x 1"
LOCKWASHER - 5/16"
NUT - 5/16"
BOLT - carriage 5/16" - 18 x 3/4"
S BOLT - carriage 3/8" - 16 x 1"
LOCKWASHER - 3/8"
S NUT-3/8"-16
BOLT - 3/8" - 16 x 1-1/4"
BOLT - 3/8" - 16 x 2-1/2
/P BOLT - 3/8" - 24 x 1-1/4"
S NUT - lock 1/4" - 20
/P HOUSING ASSEMBLY - spindle (includes ref.

e I el o
WRWNRWARDMNOOONNRRENDMUNNNNRWNNRERRE

4,5 and 6)
70 WD-219-20 3 FITTING - grease 1/4" - 28
74 1 UNKNOWN

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 56 of 63

136-015-190 FR-200 (1996)

Mulching Kits

CR
I\UWI

/

s

R,

SR,

R
N

-,

N

N

“
\,

§

el

«

/

——,
"~

~.

m- 0 oy

®

(

™.

LY

)
<

HE

o~

O]

Nowar

ey
|||||||| / \\
\ &
o &//(\\ d
o) ~——

)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 57 of 63
Mulching Kits
Ref#  Part Number Qty S/P/F  Description
1 WD-C45238 1 CAP - end (for W873 deck)
WD-C46746 1 CAP - end (for W815 deck).
WD-C45512 1 CAP - end (for W816, W874 deck) shown
2 WD-C37505 1 BREAKER - 10 amp
3 WD-182-528 2 SCREW - #10 - 32 x 1/2"
4  WD-193-1000 2 NUT - #10 - 32 lock
5 WD-C37494 1 DECAL - "Danger"
6 WD-C37956 1 SHOE - skid (for W815, W816, W874 deck)
6 WD-C46701 1 SHOE - skid (for W815 deck)
7 WD-111-132 2 BOLT - 5/16" - 18 x 3/4" carriage
8 WD-192-20 2 WASHER - lock 5/16"
9 WD-129-102 2 NUT - 5/16" - 18

10 WD-C46749 1 BAFFLE - R.H. (for W815 deck)
WD-C45516 1 BAFFLE - R.H. (for W816, W874 deck) shown
WD-C46240 1 BAFFLE - R.H. (for W873 deck)

11  WD-C45901 3 BLADE - 18" (for W873 deck before S/N

011312080)

WD-C46050 BLADE - 21.5 (for W874 deck before S/N
011306009)

WD-C45248 BLADE - (18") (for W815 deck) (for W873
deck S/N 011312080 and after)

WD-C45511 BLADE - (21.5") shown (for W816 deck) (for
W874 deck S/N 011306009 and after)

12 WD-C45244 1 BAFFLE - L.H. (for W873 deck)
WD-C46751 1 BAFFLE - L.H. (for W815 deck)
WD-C45519 1 BAFFLE - L.H. (for W816, W874 deck) shown

13 WD-113-102 6 BOLT - 5/16" - 18 x 3/4"

14  WD-113-103 4 BOLT - 5/16" - 18 x 1"

15 WD-C42056 1 SCREW - 5/16" x 18 x 5/8"

16  WD-195-521 7 WASHER - 5/16" x 5/8"

17  WD-195-103 4 WASHER - 3/8" x 7/8"

18 WD-131-69 11 NUT - 5/16" - 18 lock

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 58 of 63

136-015-190 FR-200 (1996)

Parking Brake

(=
"/
- ,
Ar!...\..-l’ ,
_, \..« ___— ..;V 5
\ \ Q ;h.””#.,
// / ) ' . IV//
\ // ﬁ A/'”r ““““W v
o O - ,““ﬁ
AI \ -"“m.
o, nAAM//l /4 “ w
. A\ A..__an__ —_— Ir.. AmMMMMMWW””I ) ““\ .Wﬂ.{\ __ AmW\““.l,_Vv
7 ' o '., e 1 #’ = ,ﬂ”//””#l ' _nY\ aﬁﬂ,ﬂw L
D &= . D) (7
g W (7 Sy
o
o 1 &
(w2 )
-

\\\Illl ,-\.‘v
J

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996) Page 59 of 63
Parking Brake

Ref#  Part Number Qty S/P/F  Description
1 WD-C44420 1 PEDAL - parking brake
2 WD-C44424 1 TAB - spring mount
3 WD-900-5569 1 S  SPRING - brake return
4  WD-C44425 1 BRACKET - brack lock
5 WD-900-5563 1 S  PAD - brake pedal
6 WD-C44969 1 LEVER - brake lock
7  WD-C42056 1 SCREW - 5/16" - 18 x 5/8" allen head
8 WD-900-6151 1 LOCKWASHER - 5/16"
9 WD-131-934 2 NUT - 1/4" - 20 flange lock
10 WD-201-0002 1 TAB - pivot
11  WD-900-5562 1 SPRING - return, lock lever
12 WD-113-103 2 BOLT - 5/16" - 18 x 1"
13  WD-195-103 1 WASHER - 5/16"
14  WD-131-911 2 S  NUT - 5/16" - 18 flange lock
15 WD-C44981 2 SCREW - 1/4" - 20 x 1/2" allen head

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 60 of 63

.u i
L\

®

===

==—d

(

7 ® ﬁa_-_an )
\IA\‘

L) e
-
Ny ﬂ

136-015-190 FR-200 (1996)
Pump Drive Cross Shaft

/ AN

\I/

\ll

@)

{

N
vﬁ d
@
" V\H,c‘h,.uu.
\“m\.u )
Am nmwv

I.;{\\

—

=)
e

.ummmm w
wﬂ P

“
V

Anuy
o

ﬁw..-l

N\ mmwv ol $2)
_mm.\xk r\\\‘..“‘v h v

[ o~
/ © PJA.....__/_

o fm) &
= €
—— =t N ey
/ An .V. > 4 ‘..iA”m:

WWW.mymowerparts.com

-~ .,__Mm---m_gg_g_?. =
m“ JV

,_,, A _ﬂuv_r.l\

Q@"\m_\ ® =
/ll\\\r\,/ yﬂhl P,
) ~vi\
lv......:.:




For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)

Pump Drive Cross Shaft

Page 61 of 63

Ref#  Part Number Qty S/P/F  Description
1  WD-900-2506 3 S PULLEY-4"0OD x 3/4"ID (use 83-55 set
screw)
2 WD-900-7001 3 S KEY-3/16" x 3/16" x 1"
3  WD-900-3516 2 BEARING - flanged (includes locking collar)
4  WD-114-0006 1 S  MOUNT - bearing L.H.
5 WD-114-0007 1 S  MOUNT - bearing R.H.
6 WD-C45123 2 TURN BUCKLE
7  WD-C45474 1 S  SHAFT - cross
8 WD-131-911 6 S  NUT - 5/16 - 18 flange lock
9 WD-111-203 4 BOLT - 5/16" - 18 x 1" carriage
10 WD-C24342 1 /P BELT - drive 36"
11  WD-C44336 1 RETAINER - cross shaft belt
12 WD-111-108 2 BOLT - 1/4" - 20 x 3/4" carriage
13 WD-192-19 2 LOCKWASHER - 1/4"
14  WD-129-101 2 NUT - 1/4" - 20
15 WD-114-0010 1 BRACKET - engine belt retainer
16 WD-C44328 1 BRACKET - engine belt
17 WD-114-0011 1 RETAINER - engine belt
18 WD-113-3 2 BOLT - 1/4" - 20 x 3/4"
19 WD-195-102 2 WASHER - 1/4"
20 WD-131-934 2 NUT - 1/4" - 20 flange lock
21 WD-111-203 2 BOLT - 5/16" - 20 x 1" carriage
22  WD-195-103 2 WASHER - 3/8"
23  WD-192-20 2 LOCKWASHER - 5/16"
24  WD-129-102 2 NUT - 5/16" - 18
25 WD-131-71 6 NUT - nylock 1/4" - 20
26 WD-114-0014 1 BRACKET - "L", brake linkage
27 WD-113-4 2 BOLT - 1/4"-20 x 1"
28 WD-900-5824 2 CABLE - clutch, brake
29 WD-111-0014 1 COLLAR - caliper rod
30 WD-111-0007 1 ROD - caliper
31 WD-900-6175 1 PIN - cotter - 3/32" x 1"
32 WD-C38963 2 PULLEY - 1-1/2" OD
33  WD-900-5722 1 SPRING - caliper rod
34 WD-192-21 1 S LOCKWASHER - 3/8"
35 WD-129-103 2 S NUT-3/8"-16
36 WD-C44329 1 TUBE - drive idler
37 WD-C15672 1 /P PULLEY - idler 2-1/4" O.D.
38 WD-131-938 3 NUT - 3/8" - 16 flange lock
39 WD-900-5580 1 SPRING - belt tightener
40 WD-113-110 2 BOLT - 5/16" - 18 x 2-1/4"
41  WD-C45146 2 SPACER
42  WD-113-209 2 BOLT - 3/8" - 16 x 1-1/2"
43  WD-129-175 2 NUT - 3/8" - 16 L.H. threads
44  WD-195-2029 2 WASHER

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 62 of 63

136-015-190 FR-200 (1996)

Seat Lid And Steering

Gy —~®

‘_Wv ATI.A nmmv o~

N
N

2)

o) \

_mmﬂv .LWV\ A s

i oo/ J) &
/

\ll

l\\

\
\\
._m % ﬁuqnf P N\ T\. \hﬂw
Aw j\ﬁ ,_\._. m_\fw_ &~ /A
o -VO) P m‘mmv,..-w\i
A..mw ﬂh A“Nw nl..v /l\ Lm A.ﬂu &y @ i
GONE RO
SEORRS w{5)

8)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-015-190 FR-200 (1996)
Seat Lid And Steering

Page 63 of 63

Ref#  Part Number Qty S/P/F  Description
1 WD-C44237 1 LID - seat
2 WD-201-0010 1 BRACKET - lever lock
3  WD-200-0012 1 LATCH - lever lock
4  WD-C42895 2 /P BUSHING
5 WD-200-0010 4 BEARING - block
6 WD-C44915 2 LEVER - steering
7 WD-C44481 1 LATCH - seat lid
9 WD-C42896 4 BRACKET - steering cable end
10 WD-C32455 1 RETAINER - harness, seat lid
11 WD-900-2001 1 SWITCH - seat
12 WD-C43202 1 SEAT
14  WD-900-5523 4 SPACER - seat
15  WD-900-5700 1 SPRING - latch, seat lid
16  WD-900-5501 1 SPRING - bracket, lever lock
17  WD-900-2029 1 S  SWITCH - safety
18  WD-900-5500 2 S GRIP - handle
19 WD-C42894 2 CABLE - steering (see "Steering Cable Kit"
illustration and parts list.)
20 WD-900-5503 UAR S  CLAMP - steering cable
21  WD-200-0008 1 PROP - seat lid
24  WD-900-6152 4 WASHER - 5/16"
25 WD-131-69 4 NUT - 5/16"
26 WD-113-4 2 BOLT - 1/4" - 20 x 1"
27 WD-195-102 5 WASHER - 1/4"
28 WD-131-71 3 NUT - 1/4" - 20 lock
29 WD-113-103 2 BOLT - 5/16" - 18 x 1"
30 WD-182-528 1 SCREW - #10 - 32 x 1/2"
31 WD-900-6150 5 NUT - #10 - 32
32 WD-111-114 8 BOLT - 1/4" - 20 x 1-1/2" carriage
33  WD-195-102 10 WASHER - 1/4"
34 WD-131-71 11 NUT - 1/4" - 20 lock
35 WD-113-3 2 BOLT - 1/4" - 20 x 3/4"
36 WD-C42359 1 BOLT 1/4" - 20 x 2"
37 WD-113-3 2 BOLT - 1/4" - 20 x 3/4"
38 WD-192-19 2 LOCKWASHER - 1/4"
39 WD-182-525 1 SCREW - #10 - 32 x 3/8"
40 WD-192-18 1 LOCKWASHER - 3/16"
41  WD-C43137 2 SPRING - seat
42  WD-C43438 4 KNOB - seat
43  WD-111-204 4 BOLT - carriage 5/16" - 18 x 1-1/4"
44  WD-192-20 8 LOCKWASHER - 5/16"
45 WD-113-103 4 BOLT - 5/16" - 18 x 1"
46  WD-131-1102 8 NUT - 1/4" - 20
47  ~NSS 1 KIT - arm rest (optional) (order as Complete
Goods)
48 WD-C44498 1 SPACER
49  WD-900-5829 UAR GROMMET - 1/2"x 1"
WD-C25165 UAR GROMMET - 1" x 1-3/4"
WD-C22947 1 TIE - nylon

WWW.mymowerparts.com



